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o ‘ U Assembly Part # Fan Part # Package Thickness ( X)) o
el 251/ 259-001LP 7-30100385 2" ( Fan & Bracket)
| 251/ 259-001MD 7-30101509 2.5" ( Fan & Bracket)
/ 251/ 259-001HP 7-30102041 3.5" ( Fan & Bracket )
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\\ : Item r | Quantity Part Number Part Name Revision | Comment
Mj i 1 2 04549 Fan Brkts
I 2 4 3-PEMFHS-M6-20-SS | Self Clinching Stud (M6 x 20)
( g 3 4 3-HX-M6- SS M6 Hex Nut
4 4 3-CAB-.25-20 x .750 SS | 1/4-20 Carriage Bolt .75" Long
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